
SPARE PARTS LIST
PAGE 1

MODEL NO. PS220TH

ITEM PART NO. DESCRIPTION QTY NOTE
001 154650-4 FRONT GUARD COMPLETE   1

INC. 2
002 810075-9 CAUTION LABEL   1
003 233175-2 Rugó /UC4020A   1
004 163448-8 LINKPLATE COMPLETE   1
005 231298-0 Nyomórugó 6 HM1500   1
006 418715-9 Hand Guard Cover   1
007 266020-6 Önmetszo csavar M4x12   2
008 418716-7 SPRING COVER   1
009 266020-6 Önmetszo csavar M4x12   4
010 183969-4 Indítószerk. /DCS230T   1

INC. 11
011 819169-7 DOLMAR Logo Label   1
012 226590-7 Helical Gear  17   1
013 226534-7 Helical Gear  8   1
014 324464-7 ADJUST PIN   1
015 252145-2 COLLARED HEX. NUT  M8   1
016 345653-1 CHAIN SLIDER R   1
017 266020-6 Önmetszo csavar M4x12   1
018 265995-6 Önmetszo csavar M4x18*   1
019 418710-9 Láncfogó /PS-220TH   1
020 345652-3 Láncmegvezeto bal  DCS230T   1
021 265995-6 Önmetszo csavar M4x18*   1
022 418707-8 OIL PUMP COVER   1
023 421877-4 SPONGE  10   1
024 421298-0 Ellenorzocsap 5014NB   1
025 266007-8 Önmetszo csavar M3x10   2
026 418701-0 Alkatrész /PS-220TH   1
027 324477-8 Rugó /PS-220TH   1
028 265995-6 Önmetszo csavar M4x18*   2
029 421874-0 Gumikbak /PS-220TH   1
030 153911-9 Motorház /PS-220TH   1
031 168399-0 Tartály záródugó /PS-220TH   2
032 421875-8 GROMMET   1
033 168396-6 Breather   1
034 418700-2 Alkatrész /DCS230T   1
035 422036-3 Cso  DCS230T   1
036 271422-3 Alkatrész /DCS230T   1
037 168398-2 Üzemanyagpumpa   1
038 422037-1 TUBE  3-140   1
039 418711-7 TUBE JOINT   1
040 265995-6 Önmetszo csavar M4x18*   4
041 418696-7 Fogantyú-bal /DCS230T   1
042 163447-0 GASOLIN FILTER   1
043 168491-2 Cso DCS230T   1
044 418695-9 Fogantyú-jobb /DCS230T   1
045 418703-6 Fedél DCS230T   1
046 421872-4 Gégecso /PS-220TH   1
047 418706-0 Gázkar /PS-220TH   1
048 324468-9 Rudazat /DCS230T   1
049 651525-3 SWITCH  SLE6A2-GG-31   1
050 419362-9 Gázkar PS-220TH   1
051 231672-2 Rugó /PS-220TH   1
052 418708-6 Szivatókar DCS230T   1
053 266007-8 Önmetszo csavar M3x10   1
054 265995-6 Önmetszo csavar M4x18*   1
055 421874-0 Gumikbak /PS-220TH   1
056 418709-4 BUFFER CAP   1



SPARE PARTS LIST
PAGE 2

MODEL NO. PS220TH

ITEM PART NO. DESCRIPTION QTY NOTE
057 418704-4 Alkatrész /DCS230T   1
058 266053-1 #Önmetszo csavar M4x35   1
059 125256-5 Fedél /DCS230T   1

INC. 60-68
060 SG00000005 SET SCREW A60701200080   1
061 SG00000004 Fogastárcsa  DCS230T   1
062 SG00000003 Csillapító rugó   1
063 SG00000001 REEL  A54108100300   1
064 SG00000007 STARTER ROPE  A57110860000   1
065 SG00000002 SPRING ASS'Y  A20403720201   1
066 SG00000008 STARTER KNOB  A5720A20000   1
067 SG00000009 ROPE STOPPER  A57302611810   1
068 163449-6 STARTER CASE COMPLETE   1
069 265995-6 Önmetszo csavar M4x18*   3
070 861168-5 NAME PLATE   PS220TH   1
071 345454-7 BRAKE BAND   1
072 168391-6 Kuplung /PS-220TH   1
073 267195-4 Alátét   1
074 266020-6 Önmetszo csavar M4x12   1
075 267284-5 Alátét /PS-220TH   1
076 212077-5 Tucsapágy DCS230T   1
077 165405-2 Csillagkerék DCS230T   1
078 221422-3 Olajzócsiga DCS230T   1
079 911118-1 Trapézfeju csavar M4x12 911118   2
080 168393-2 Olajpumpa DCS230T   1
081 253758-2 Lapos Alátét 10 253758-2   1
082 421873-2 CONNECTOR   1
083 421876-6 OIL TUBE   1
084 231975-4 SPRING   1
085 416274-7 CAP   1
086 922231-0 Imbuszcsavar M5x20 922231-0   4
087 941101-4 Lapos Alátét 5 941101-4   4
088 266354-7 Flange Socket  M5x40   2
089 168392-4 EXHAUST MUFFLER COMPLETE   1
090 418718-3 Tömítés PS-220TH   1
091 922123-3 HEX. SOCKET HEAD BOLT  M4x14   2
092 418717-5 Vezeto tárcsa /DCS230T   1
093 421871-6 Szigetelocso DCS230T   1
094 168394-0 Porlasztó DCS230T   1

INC. 126-140
095 213221-7 O RING  15   1
096 418702-8 Szuroház DCS230T   1
097 911268-2 Trapézfeju csavar M5x45 911268   2
098 443118-8 Légszuro betét DCS230T   1
099 125255-7 ENGINE SHORT BLOCK   1

INC. 100-103,106-113
100 922233-6 HEX. SOCKET HEAD BOLT  M5x20   4
101 183944-0 CYLINDER SET   1

INC. 113
102 213131-8 Szimering  DCS230T   1
103 153910-1 Fotengely DCS230T   1

INC. 104,105
104 210101-8 BALL BEARING  6001   1
105 210101-8 BALL BEARING  6001   1
106 324529-5 Zéger gyuru DCS230T   1
107 212955-9 Tucsapágy DCS230T   1
108 317811-9 Dugattyú  DCS230T   1
109 213131-8 Szimering  DCS230T   1



SPARE PARTS LIST
PAGE 3

MODEL NO. PS220TH

ITEM PART NO. DESCRIPTION QTY NOTE
110 324467-1 Csapszeg  DCS230T   1
111 324529-5 Zéger gyuru DCS230T   1
112 324463-9 Dugattyú  DCS230T   2
113 183944-0 CYLINDER SET   1

INC. 101
114 317813-5 FLYWHEEL   1
115 231671-4 TORSION SPRING   2
116 345453-9 RATCHET   2
117 266342-4 HEX. SOCKET BUTTON BOLT  M5x12   2
118 942201-3 Rugós alátét 8 942201-3   1
119 931403-6 Hatlapú anya M8 3705/5500S/907   1
120 418714-1 Spacer   2
121 125278-5 Gyújtás DCS230T   1

INC. 124,125
122 266359-7 FLANGE SOCKET  M4x18   2
123 0650109950 Gyújtógyertya CMR6A EM4250   1
124 324465-5 PLUG CAP SPRING   1
125 421878-2 PLUG CAP   1
126 WJ00096325 Screw   4
127 WJ00021158 Cover   1
128 WJ00095586 DIAPHRAGM ASS'Y   1
129 WJ00092192 GASKET   1
130 WJ00014477 Pin   1
131 WJ00016648 LEVER   1
132 WJ00983160 SPRING   1
133 WJ00096424 Screw   1
134 WJ00008282 Valve   1
135 WJ00014070 INLET SCREEN   1
136 WJ00009599 PUMP DIAPHRAGM   1
137 WJ00092258 GASKET   1
138 WJ00112241 JET   1
139 WJ00016104 O gyuru DCS230T   1
140 WJ00096364 Screw   2
141 WJ00052903 PUMP BODY ASS'Y   1

INC. 130-135
142 324616-0 HOSE CLAMP   1
A01 168406-9 GUIDE BAR 10   1
A02 418845-6 Láncvédo burkolat /DCS230   1
A03 194099-6 "SAW CHAIN SET  10"""   1
A04 782023-7 WRENCH  13-16   1



SERVICE DRAWING
PAGE 1

MODEL NO. PS220TH



SERVICE DRAWING
PAGE 2

MODEL NO. PS220TH



SERVICE DRAWING
PAGE 3

MODEL NO. PS220TH


